

No. 59 202 Lane, 3 sec. Chang Nan Road, Chang Hua, Taiwan
 TEL: 886-4-7371815 FAX: 886-4-7385121

(Strength Testing Report)

1. Customer : I-FUII ENTERPRISE CO., LTD.	10. Specimen : sample
2. Operator :	11. Spec.Length :
3. Lot No. : Plastic Steering Wheel, green color.	12. Spec.Style : Random
4. Date : 2005/9/15	13. Spec.Area : 0.0000mm ²
5. Time : PM 03:23:04	14. Total Energy: 18585kgf.mm
6. Temperature: 25C	15. Modulus : NaNkgf/mm ²
7. Speed : 1.00mm/min	16. Notice :
8. Test Style : Tension Test	17. Filename: C:\WINDOWS\Desktop\新資料夾\@test.buf
9. Standard :	

	Load(kgf)	Elong.(mm)
Peak	282.8	74.91
Break	257.5	82.62

